&J /“/08"‘ 8}‘{ /Q[Q f&u‘;f’)ws S,Lzuz/

BN140B/BN1612 RUNNING GEAR 18T PRINT PART NO, 328026B92 (ISSUE #1) 8/00

NUMERICAL INDEX

Part Ses Part Ses Part See
No. Page No. Page No. Pags
32032 25 32257781 25 324968891 17
32143 17 32257881 25 324970B91 13
32144 18 32257981 25 324971B91 13;017;021
32145 21 322580891 25 324972B1 13
32213 25 32258181 25 324974891 17
32215 25 322582891 25 324975B91 17
32216 25 322964B91 5;009;010 324981891 18;021
32933 25 322968891 5 324982B91 18;021
322998891 5 325026B91 9
32299981 5 325027891 9
30429681 25 32300081 5 325057891 18;021
30861481 2;013 32300481 5 325058B1 17;018;021
314702891 17 323011891 5 32506081 17;018;021
31508982 25 323020891 5 325061B1 25
317309892 6;009;010 323081B91 6 325391B1 25
319608B1 2;013 323082891 6 32539281 25
319616B92 5 323143B91 9 33448081 9;010
319635B1 5 323566891 9 335326B1 2
319639B91 10 323567B91 5 335328831 2;005
31964581 5 32367881 17;018;021 335329B91 2
319658891 2;013 323687891 18;021 335331891 2
31968281 9;010 32368881 21 335333B91 2
31968782 10 32369181 18 335334891 2
319691B2 9 323693891 17 335335891 2
319698B31 5;006 32382081 17;018;021 335349891 10
319699891 5;006 32384981 17;018 335351B91 10
31970081 9 323850891 17;018
319701B91 10 324887891 17;018;021
319709891 2 32488881 25
319715891 2 32488981 25
319727BM1 10 32489081 17;018;021
319733891 2 32494981 13
319738BH1 2 32495081 13
319739891 2 324953891 13
319743891 10 32495481 13
31991981 25 324957B91 13
31993281 6;009 324961891 13
32021481 25 324964B91 13
320588B1 25 324366891 13
320767891 5;009;010 324967891 18




Part
NDC

900073
900280
900503
900504
900506
900515
900516
800538
900646
901120

901150
801151
901181
801182
901319
801520
901650
902394
902405
902407

902408
902409
802410
9024865
902675
8902931
803050
903212
903214
903216

903217
903232
903233
903238
903241
903243
903245
903271
803273
903279

See
Page

10

25
17;018;022
17;018
17;018

10

5

5;010

25

25

6;010;017
6;010;017
6;010;017
6;010;017
6;010;018
6;010;018
13

9

10

6

6;010;018
6;009;010
6;009;010
2;005;010
10

13

2;013
17:018;021
17;018;021
17;018;021

17;018;021
22

22

22

22

22

22

13;014

13

22

BM1408/BN1612 RUNNING GEAR 15T PRIMT PART NO. 325025092 (ISSUE #1) 6/60

NUMERICAL INDEX

Part See Part See
No. Page No. Page 4
903280 13 905017 17;018;022
903281 13 905018 22
203292 17;018 905020 22
903334 22 905021 22
903336 14 905022 22
903337 14 905023 22
903338 14 905024 22
903339 14 905028 22
903340 14 905029 22
903342 14 905030 22
903343 14 905031 22
903437 5;009;013 905032 22
903439 5 905049 17
903647 25 905050 17 -
903749 9 905051 17;018
903763 5 905142 13
9037172 10 905143 13
903810 17:018;021 905144 5
903823 17;018 905155 9
903843 2 905156 9
((
903850 2;013 905786 5
903873 9 906058 25
903922 17;018;021 906059 25
904016 2;013 906339 2
904018 13
9040177 5;009;010
904216 9;010
904220 2
904245 5
904529 9
904673 2;009;010
904747 5
904829 13
904879 25
904309 5;006
904910 5
904911 5
904961 9
904972 5;009;010
905016 17;018;022
{
1
\




Brake Assembly

BN1408/BN1612 AUNNING GEAR 1ST PRINT PART NO. 326026892 (ISSUE #1) 6/90

PAGE

........ Ceereaaaaas 22

oooooooooooooooooooo

............................ 17
............... Cereen 18
........ cererites e an 21

oooooooooo

BN1612 [2 wheel]....
BN1612 [4 wheel]...

ooooooooo

---------- L A A N LR I RN SR 25

Decals...

ooooooooooooo

ooooooooooooooooooooooooooooo

............................................... 14

..................... 25

---------------------------------

Rear Axle
BN1408.....

oooooooooooooooooooooooo

................... tesesessaess 25

.........

BADGER NCRTHLAND {NC.

1215 Hyland Avenue
Kaukauna, Wi




ITEM
NC.

1(A)
2(c)

4(B)
5(B)

8(8)
10

12
13
14

21
22
23
24
25
26

28
28
30
31
32
33
34

PART
NO.

319733891
319739891
319738891
319709891
319715891
30861481
31960881
319658B91
903850
903050

904016
904220
903849

335328881
335331891
335329891
335333891
335335891
33532681

335334B91
906339
902465
902465
904016
904673
903849

NOTES:

BN1408/BN1612 RUNNING GEAR

TONGUE

DESCRIPTION

Latch..ccivvniennnes

Bolt [5/8 x 3- 3/4 Hex, Gr. 5]..

Nut [5/8 Hex, Lock]..

Nut [5/8 Hex, Whiz Lock]...
Bolt [5/8 x 4-1/2 Hex, Gr.

Bolt [5/8 x 3 Hex, Gr. 5]

-------------

Tongue, ...... cisenns varas

Latch.. ceeresena

Bolt [3/4 x 5= 1/2 Hex, Gr 5]..

Nut {3/4 Hex, Lock].
Nut [3/4 Hex, Lock]......
Nut [5/8 Hex, Whiz Lock].

Bolt [3/4 x 4-1/2 Hex, Gr. 5].......
Bolt [5/8 x 3 Hex, Gr. 5]...

(A) - Order 335328B91 only.
(B) - Order 335333891 only.
(C) - Order 335331B91; 335333B91,
order 335328891,

1ST PRINT PART NO. 326026B92 (ISSUE #1) EM0

QUANTITY

ooooooooooo

-----------
...........
-----------

--------

---------

5}.......

[y N1

ooooooooooo

-----------

-----------

— ok bk ok e ok

nnnnnnnnnn

ooooooooooo

LR BN NN

or

Eeaiad




BN1408/BN612 RUNNING GEAR 18T PRINT PART NO. 326026B92 (ISSUE #1) 6/80

TONGUE

5101-3(J)




5102-3(J)

A B C
@11 gzs Ess
@7 @MU

BMN1408/BN1612 RUNNING GEAR 15T PRINT PART NO. 326026B92 (ISSUE #1) 6/90

FRONT AXLE

(BN1408 - BN1612)




5

~NHDN WD N -

11
12
13

15(A)
16(A)
17
18
19

21
22
23
24
25
26
27
28
29(B)

31
33
35

36
37

PART
NO.

323567891
322968891
904747
900538
323011891
904909
32299981

903763
323004B1
32300081
905786

319698891
319699891
900516
31964581
31963581

903439
323020891
904911
900538
904910
904972
902465
322998891
904245
319616892
905144

904077
903437

322964891
320767891
335328891

NOTES:

BN140B/BN1612 AUNNING GEAR 1ST PRINT PART NO. 326026892 (ISSUE #1} 6/90

FRONT AXLE

(BN1408 - BN1612)

DESCRIPTION QUANT ITY

Axle Assembly......coonvevren- fereea s
Axle SUD=ASSY ... oot eerrocrsanonsas
Bearing [2-1/4 Sleeves].......

Bearing [7/8 Sleavel..........
Bolt [T/8 x 4 N.F. ] iiniirnnnn.

Nut [7/8 Hex, Jam N.F.].............
ClavisS, i vioiiiinestneressncrossnses
Bolt [7/8 X 3-9/32 NoF.levevnennnnn.
Pin [5/32 x 1-3/4 Cotter]...........

Spindle Assy., Left [See Page 6]....
Spindle Assy., Right [See Page 6]..

SPBCEr . .. i ittt e e et
Washer [2-1/4 Felt].................
Washer, Cap....cceieienssvesssnnnnas

Bolt [3/8 x 3/4 Hex; Whiz Lock].....
Hitch Assembly.....c.cviivreinnnnnn.
Bearing [7/8 Sleeve].. cees
.- ol G
Bear1ng [7/8 Sleeve] ..........
Bolt [3/4 x 5 Hex; Gr. 5]...ccvnunn..
Nut [3/4 Hex, Lock]..........ceun ve
Bolt [7/8 x 6 ~1/2 Hitch, N. F ]1..
Nut [7/8 Castle, N.F. ].... ..........
Bolt [7/8 x 10-11/16, N.F.].........
Nut [7/8 Hex, Lock, N.F.]...........

Bolt [3/8 x 4-1/2 Hex; Gr. 5].......
Nut [3/8 Hex, Whiz Lock]..... RN

Wheel Assembly [See Page 9]..... Ceieaaans
Tongue Assembly [See Page 2].......00000.

(A) - Part Number shown for reference only.
Order Component piece parts only.
(B) - Was 905531.

— ek PN PN P s —

E -3 VI S N

— it P e ek d o N B N NRNPN A -

b

— NN




I TEM

(4)

— el b ok b b
NNV EARWLRND—

16(A)
17
18
19
20
21
22
23
24
25
26
27

BN1408/BN1612 RUNNING GEAR 1ST PRINT PART NO. 326026892 (ISSUE #1) 6/80

FRONT HUB AND SPINDLES

(BN1408 - BN1612)

PART

NO. DESCRIPTION QUANTITY
319698891 Hub and Spindie Assy., Left.............. 1
323082891 Spindle ASSY.....viviiiiresersasarnn 1
904909 Bearing [7/8 Sleevel.......... 1
317309B92 HUub ASSY..iesttinesronrenesronacssss 1
31993281 Hub [Order 317309B92]}.......... 1
901151 Cup, 1NN . ottt iinnriavnssnas 1
901182 Cup, OUtBr. .o v v v vnvnrrearnans 1
902407 LY 1
901150 Bearing, INNer......ccovveuvannan - 1
901181 Bearing, Outer.......ccieiinrnreness 1
902408 Washer, Hub.......cooiiiiiiiinnans 1
901319 Nut [3/4 Spindle N.F.].....vvivinenn 1
901520 Pin [3/18 x 1-1/2 Cotter]........... 1
902410 Cap, Hub, .. .vvr ittt it ans RPN 1
902409 Bolt {9/16 Lug N.F. 1. v i innnanns 6
319699B91 Hub and Spindle Assy., Right............. 1
323081891 Spindle ASSY....cviierenieinssiaann 1
904909 Bearing [7/8 Sleeve).......... 1
317309892 Hub Assy. [See Item 4).......... cees 1
902407 Seal...oiiervnrne ittt 1
901150 Bearing, Inher........... e neaes 1
901181 Bearing, Cuter....... ... iiivunnaaan 1
902408 Washer, Hub......ciiiiiiiitannnnnans 1
901319 Nut [3/4 Spindle N.F.]....ccvvvnnnn. 1
901520 Pin [3/16 x 1-1/2 Cotter])........... 1
902410 Cap, Hub....cv i iiiiiiiinnnveannen 1
902409 Bolt [9/16 Lug N.F.]. . vveeennnncacns 6

MOTES: (A) - Part Number shown for reference only.
Order component piece parts only.




FR[]NT(

HUB AND SP

BN1408 - BN1612

1612 RUNNING GEAR 15T PRINT PART NO. 326026B92 (ISSUE #1) 6/90

5105-1(Y)




i R
BN1408/BN1612 HUNNING GEAR 1ST PRINT PART NO. 326026B02 (ISSUE #1) 6/90
{BN1408)




]

5#
O~k WwN X E

10(A)
1

13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
25
26

28
25
26
27
28
29
30(B)
30(C)

PART
NO.

323566891
323143891
904673
904077
903437
904216
902465
904972

319700891
317309892
31993281
901151
901182
902409
202410
201319
901520
902408
901181
901150
902407
319691B2
322964891
320767891
802394
903749
904529
325027891
902394
903749
905155
325026B91
905156
903749
904961
903873
31968281
33448081

NOTES:

BN1408/BN1612 RUNNING GEAR 1ST PRINT PART NO. 326026882 (ISSUE #1) 6/90

REAR AXLE

(BN1408)

DESCRIPTION QUANT I TY

Axle Assembly [8 Ton)............. e
Axle, Sub-Assembly......covvvrvennnn
Bolt [3/4 x 4-1/2 Hex]........ e
Bolt [3/8 x 4-1/2 Hex]..vvrvernnnnss
Nut [3/8 Hex, Whiz Lock]............
Bolt [3/4 x 4 Hex, Gr. 5)...........
Nut [3/4 Hex, Lock].........covuvnn
Bolt [3/4 x 5 Hex, G. 5]...........

Calt ol IR R R ]

Hub and Spindle Assembly...... e
Hub Assembly......coocviiinnennn
Hub [Order 317309892] .....

Cup, Inner......covvuuunes

Cup, Outer...........vovv

Bolt [9/16 Lug N.F.]..vvvnvunn
Cap, Grease......covveivinnnens
Nut, [3/4 Spindle N.F.]........
Pin [3/16 x 1-1/2 Cotter]......
Washer.....voceeiiiinnnnnensnnes
Bearing, Outer.........occvun..
Bearing, [ANEr....vervsnnaerenn
SeAal. i i et

Wheel Assembly.....coviirvinisrrnnnnnnnns
R1m[15x8LBH,11/8] ..........
RT3 7
Tire [10.00 x 15; 8 Ply].......cu...

Wheel Assembly.....cviiiiriiienniinnnnnnn
Rim [15 x 8 L.B.H.; 1-1/8)..........

L7 3 - T
Tire [10.00 x 15; 10 Ply)...........

Wheel Assembly......c.cvtiivnnnnnrennnnses
Rim [15 x 10 L.B. H i 1=-1/8).........
VATV, ittt it it i ittetnsssesnennns
Tire [12.5L x 15; 12 Ply]...vvvnnn..

TUDE . ittt in i inrerisatontnsenanes ... Opt.

Reach Tube [95-1/4]).....cvvivivirineinnn. 1

Reach Tube [94].....cvriiiiriiininiennnn 1

wn
ﬂ
[v)
3
@
— h ok N} b okt N) =k d PNON) b e e e ek b ek et () bk ek N

(A) - Part Number shown for reference only.
Order Component piece parts only.

{(B) - Used with BNS50 Forage Box only.

(C) - Used with BN1050 Forage Box only.




3

M

5

~N U A wn X

11
12
13
14
15
16
17
18
19

21(A)

23
24
25
26
27
28
29
30
31
32
33

35

40(B)
40(C)

PART
NO.

319727891

904673
904077
903437
904972
902465

322964891
335351B91
335349891
900073
904216
902465
900538
319639891
900515
902675
903772

319701891
317309B92
902405
901151
901182
902409
902410
901319
902408
901181
901150
902407
319687B2
901520
320767891

31968281
33448081

NOTES:

BN1408/BN1612 AUNNING GEAR 15T PRINT PART NO. 326026892 {(ISSUE #1) 6/80

TANDEM AXLE

(BN1612)

DESCRIPT ION QUANT ITY

Axle Assembly, Rear [12 Ton].....cevvenn.
Axle [Order 319727B91).........cven.
Bolt [3/4 x 4-1/2 Hex]......ovvununn
Bolt [3/8 x 4-1/2 Hex, Gr. 5}.......
Nut [3/8 Hex, Whiz Lock]......... R
Bolt [3/4 x 5 Hex, @r. 5]....ccouvn
Nut [3/4 Hex, tock]....... Ceere e

L] 1174 - PN R
Walking Beam Ass'y. [Was 323520B91]......
Tandem Axle Ass'y. [Was 323141B91]..
BUshing....ceovveanoaons cevenes

Bolt [3/4 x 4 Hex, @r. 5]........0ts

Nut [3/4 Hex; Lock]...... Ceerrerenas

= o)
Shaft, Pivob......oiviiennarnnriaen

L o T-Tox " o sessanean

Bolt [1/2 x 3 Hex, G. 5]...........

Nut [1/2 Hex, Whiz Lock]............

Hub and Spindle Assembly............
Hub Assembly.....cvivvnecnsnnns

Hub [Order 317309892].....

Cup, INNer.....covveeceaes

Cup, Outer...... beassanaas

Cap, Grease.....ccicorvasvnnrns

Washer..... et ietereereenanaans
Bearing, Quter........ covuuieass
Bearing, InnNer........cvceveens
Seal. . ivrire ittt anaaans
Yo 7 I [ 2O
Pin [3/16 x 1-1/2 Cotter]......
wheel Assembly [See Page 9)..............

Reach Tube [95-1/4]). ... v vrinirennrenss
Reach Tube [94]).....ccviventn Chrereeareens

(A) - Part Nurber shown for reference only.
Order Covponent piece parts only.

(B) - Used with BN950 Forage Box only.

(C) - Used with BN1050 Forage Box only.

[\ QTR . W N Ry

— ek ok ok ok BRI R = B NY

[ - R S QU S R QI QT O - ) J g gy X, 1




BN140B/BN1612 RUNNING GEAR 1ST PRINT PART NO. 326026892 (ISSUE M) &/30 i

(BN1612)

5104-3(J)

A B G D
Ea ga EH glﬂ
@t o, ou B




BN1408/BN1612 RUNNING GEAR 1ST PRINT PART NO. 326026892 (JSSUE #1) 6/90

TONGUE

(Y/BRAKES)

A B c D E F
3 Ea 28 gﬁ: gzz gza
@20
@ 6 ®@2 @30
& 4
/

Seod

5110-1(Y)

———




pr

EM

5

OO baWwpN =

PART
NO.

324971891
324966891
324953891
904018
903850
904016
324961B91
904829
32494981
32497281
324970891
905143
32495081
905142
902831
903281
903271
903280
324954B1
903437
903273
902921
901650
324964891
324957891
903850
319658891
319608B1
30861481
903050

NOTES:

DESCRIPTION

BN1408/BN1612 RUNNING GEAR 1ST PRINT PAAT NO. 326026B92 (ISSUE #1) 6/20

TONGUE
{W/BRAKES)

Tongue ASSY...... Chdresstsasrsar e e
POl vt vveeieantnacavasnsanann RPN
Bolt [7/8 x 5-1/2 Sq. Hd.]..........
Nut [7/8 Hex; Whiz Lock]............
Bolt [5/8 x 3-3/4 Hex, Gr. 5]...... .
Nut [5/8 Hex; Whiz Lock]............
GOV e v v er vt sttostvsstonsasansssnns
Bolt [5/16 x 1/2 Hex; Whiz Lock]....
PIUNger . o vt eei et essrensana Cees e
Bearing......c.eeve Cresresenenarasan
TONGUE. s v v it esssarsnnsssnenrnsane

Bear1ng [7/16 Sleeve].......c.s
Retainer.......ovneeveeiissseinnasan
Pin [5/32 x 3/4 Springl....ccvveennn
Bolt [3/8 x 3 Hex; Gr. 5]...........
Bracket, Left......cvviviviennnnnres
Master Cylinder [See Page 14].......
Bracket, Right....... G eestesaeannas
LT oY- Vo - o PP
Nut [3/8 Hex; Wh1z lock].eseenrennens
Shock Absorber......civveviievennnnans
Bolt [1/2 x 4 Hex, a.5].ccennnnn
Nut [1/2 Hex; Lock]l............. ceen
Latch ASSY...ovcvarennres esrecreana

Tube. ..o vi ittt vii e it rensane

Bolt [5/8 x 3-3/4 Hex, Gr. 5]..

- o o 2 S veraa

Pilot..coveeanunnan et erereesas

L 1 7=

Nut [5/8 Hex, Lock]l.vevvennnnan

(A) - Quantity may only be 2 on same units,

QUANTITY

— ek o ek ok ek k2 o ok P RN) =k ok b BN = b b B 2 () = e ek ek e




ITEM
NO.

~NHDM WK -

"
12
13
14

PART
NO.

903271

9503337
903336

903338
503340

903342
903343

903338

BN140B8/BN1612 RUNNING GEAR iST PRINT PART NQ. 326026892 (ISSUE #1) 6/d0

MASTER CYLINDER

DESCRIPTION QUANTITY

Cup, Primary [FD-344}..........
Piston [FC=1550].....cvvuvusrenrs

Retainer [FC-929]..............

Boot [FC~927)......cvvvvnnn cena
Cap Assembly....ccovvunuas cesssarses

20 o T o T . .

e e e Y

B B L e T N ey

Prrs




BN1408/BN1632 RUNNING GEAR 1ST PRINT PART NO. 326026802 (ISSUE #1) 6/90

MASTER CYLINDER

5111-2(J)




BM1408/BN1812 RUNNING GEAR 15T PRINT PAAT NO. 328028852 (IS5UE #1) 680

BN1408 BRAKES

% é C D E
3 @16 F6 i §39
i E% Etm
@17 ® 41

o




32143
903216
324887891
903217
32489081
32382081
32506081
903810
903212
32505881
314702891
903217
32367881
900503
903214
903922
324974891
324975891
324968891
905016
323850891
323693891

901151
901182
905049
905050
902410
901181
301150
902407
901319
801520
902408
903292
900506
905017
32384981
905051
300504
903823
324871891

" BN14DA/ANIG1Z RUNNING GEAR 1ST PRINT PART NO. 326026092 ()SSUE #1) 6/90

BN1408 BRAKES
DESCRIPTION QUANTITY
Brake Pack....... i esresreeecsrttesanaans 1 1
Connector. .....ovvenvinernnninnanss 1 1
Line Assy. [3/16 x 144]...... P
Nut, Tube.......coviiniieiinas 2 2
Hose [21" = 3/8 N.F. ]t iivnerrnnss 1 1
T st estessonansnosrsosstosnsanssonna 1 1
Clamp. .o i vi it i tireerasronssnsnnnas 1 1
Screw [#10 Self Tap)............ e 202
Gasket,. ... coiieiiiiiiai et e 1 1
Lo I 1+ TS U 1 1
Line, Assy. [3/16" x 38"]).......... ?2 2
Nut, Tube........t. eresian vee 202
Bracket. ... covnervcvrrnnsnns rreane 1 1
Washer [5/16 Lock])..ciiiniiennrnnes 2 2
0 [ T« 2 2
Screw [5/16 x 5/8 Self Tapl......-.. 2 2
Hub and Brake Assy., Left......... 1 -
Hub and Brake Assy., Right......... - 1
Spindle......cciviivinesnnnens 1 1
Brake Assy., Left [See Page 22] 1 -
Hub Assembly............ Ceeaan 1 1
Hub, Sub-Assembly........ 1 1
Hub.ooooiiennvnennnns 1 1
Cup, Inner.......... 1 1
Cup, Outer.......... 1 1
Stud [9/16 N.F.]... € 6
Nut [9/16 Lug]...... 6 6
Cap, Grease.....vcvovvse- 1 1
Bearing, Quter........... 1 1
Bearing, INNer.....cceue- 1 1
Seal...iiiiieriaiiiainaas 1 1
Nut [3/4 Castle].............. 1 1
Pin [3/16 x 1-1/2 Cotter]..... 1 1
Washer...o.oeeertierienevananns 1 1
Boit [1/2 x 1*20 Hex, Gr. 5].. € 6
Washer [1/2 Lock])............. 6 6
Brake Assy, Right [See Page 22] - 1
Drum [2-3/4 x 13)..cvvineenne. 11
Bolt [3/8 x 1 Hex; N.F., @&. 5] 5 5
washer [3/8 Lock]....vvvvennn. 5 5§
Nut [3/8 Hex, N.F.]......... .. 5 5
Tongue Assy. [See Page 13).............. 1 1




BN1408/8N1612 RUNNING GEAR 15T PRINT PART NO. 326026B02 (ISSUE #1) 6/90

BN1612 BRAKES
(2 WHEEL)
ITEM PART
NO. NO. DESCRIPTION QUANTITY
X 32144 Brake Pack.....oiorienvenns creereraenens 1 1
2 903216 Connector. .. vireesireersarosssnans 1 1
3 325057891 Line Assy. [30" 1g.]..... Cereenieas 2 2
4 903217 Nut, Tube...... oo viiiiansans 2 2
5 32439081 Hose [21" M/F).verrvrrnn. eriee e 1 1
6 32382081 T, s rereeecictastonssas Cverearsas 1 1
7 903214 L I T o T 4 4
8 903810 Screw [#10 Self Tap].....ocvvveunse 4 4
9 903212 Gasket......ocvvevnenes Ceerr et 1 1
10 32505881 Clip.ciivievearonrvorenssarsssnnane 1 1
11 324887891 Line Assy. [12']......... e resaena 1 1
12 903217 Nut, Tube........... Ceresenaas 2 2
14 323687891 Line Assy. [3/16 x 17")...c.vvv.nn. 2 2
15 903217 Nut, Tube. ....coieriiianansns 2 2
16 323678B1 Bracket...... oot riesronnas .. 5 5
17 32506081 Hose, Clamp. ..civirieiiennnannaanes 5 5
18 32369181 Hose [13" F/F]. i iersnrennnnans 2 2
19 903922 Screw [5/16 x 5/8 Self Tapl........ 4 4
20 900503 Washer [5/16 Lock]. . v vvrinsvnnnesns 4 4
21 324981891 Hub and Brake Assy., Left.......... 1 -
22 324982891 Hub and Brake Assy., Right......... - 1
23 324967B91 Spindle. .. coiviiieiiivencansna 1 1
24 905016 Brake Assy., Left [See Page 22] 1 -
25 323850891 Hub Assy., [See Page 33]....... 1 1
26 201319 Nut [3/4 Castle]....vvvennrens 1 1
27 801520 Pin [3/16 x 1-1/2 Cotter]..... 11
28 902408 Washer..........coivinenncnnes 1 1
29 903292 Bolt [1/2 x 1-20 Hex, Gr. 5].. 10 10
30 900506 Washer [1/2 Lock]. . ovuvernnen . 10 10
31 905017 Brake Assy., Rt. [See Page 22] 1 -
32 32384981 Drum [2 % 12]..eenrniivinnans 1 1
33 905051 Bolt [3/8 x 1 Hex; N.F., Gr. 5] 5 5
34 900504 Washer [3/8 Lock].......covuun 5 5
35 903823 Nut [3/8 Hex, N.F.] ........... 5 5
36 324971891 Tongue Assy. [See Page 13]).............. 11




‘ BN1408/BN1812 RUNNING GEAR 1ST PRINT PART NO. 326026892 (ISSUE #1) 6/80 |

A B I 1]
78 &19 gzg @33
@70

5114-1(Y)

®3

(2 WHEEL)

@ 34
U ®35




BN1408/BN1612 RUNNING GEAR 1ST PRINT PART NQ. 326026B92 (ISSUE #1) 6/90

BN1612 BRAKES

(4 WHEEL)

o~




BN1408/BN1812 RUNNING GEAR 15T P-FllNT PART NO. 328026B92 (ISSUE #1) 6/90

—

BN1612 BRAKES
(4 WHEEL)
ITEM PART
NO. NO. DESCRIPTION QUANTITY
X 32145 Brake Pack.......... ber e Crresreraans 1
2 903216 Connector....... saseereansansesarens 1
3 325057891 Line Assy. [30]........ NS ceern. 4
4 803217 Nut, Tube......ovviviivenronnsss 2
5 32483081 HOSE [21 M/F] e eseeeeeeenennanas 1
6 32382081 == 3
T 903214 L0 B [« T 6
8 903810 Screw [#10 Self Tap)..viivievnnnnes 6
9 323678B1 Bracket...... frereaesae trer e aanns 3
10 325060B1 ClampP. e e tietesnessrancscacanns e 3
11 324887891 Line Assy. [3/16 x 144)............. 1
12 903217 Nut, Tube.......cciieieiennnnns 2
13 903922 Screw [5/16 x 5/8 Self Tap]l......... 4
14 32505881 Lo I 1 1
15 900503 Washer [5/16 Lock]...ouren.s v .4
16 203212 Gasket........coiininenn eerasanesns 1
17 323687851 Line [3/16 X 17, v rennnnnnnss 2
18 903217 Nut, Tube...........civievennn. 2
19 32368881 Hose [13 M/F). . iiviieirinnnnnronas 2
20 324981891 Hub & Brake Assy., Left [See Page 18] 2
21 324982891 Hub & Brake Assy., Rt. [See Page 18] 2
22 324971B91 Tongue Assy. [See Page 13].......c00vnnn 1




34(c)
35(C)

BN1408/BN1§12 FIUNNINGF1ST PRINT PART NO. 3268028B92 (ISSUE #1) 6/90
BRAKE ASSEMBLY
(
PART
NO. DESCR {PT ION QUANT I TY {
905017 Brake Assembly, Right....... Crree e 1 -
805016 Brake Assembly, Left......ciovvevneunnns -1
905020 Plate, Back, Right............ ...t 1 -
905021 Plate, Back, Left...... Creesretanae - 1
905018 Shoe Set................. vereenesse 101
Shoe, Front......ccovvaseneans 1 1 1
Shoe, Rear...... e rseesarsas -1 1
903232 Cylinder, Wheel, Assy., Right...... 1 -
903233 Cylinder, Wheel, Assy., Left....... - 1
903279 Bolt [5/15 x 1/2 Hex; @r. 5)....... 2 2
900503 Wwasher [5/16 Lock]......ovvuivuenn .. 2 2
905030 Screw, Special......iiiiniriannsnans 1 1
905029 Nut, Pivot.....ioiiiiieiniienensns 11
905031 Socket, SCrew....coiirterrenscsanees 11
903238 Rod, Push........ Creerearest iy 1 1
905028 Spring [Red].....civvivnrinennnne, 1 1
903241 spring [Orange}..........oviu cen 2 2
905022 Pilieeesenseeacosesacsessnanes srsaras 2 2
9032423 CUB. . cvvvonnornn e s s 4 4
903245 Spring [Biackl..... fereettreraraens 2 2
905032 Cover....... e reeerrree e oo 11
905023 LinK..sveerenssonnaronsns eiseeraaas 1 1 :
205024 Bleeder.,......v0vvnee Gttt aanas A E
903334 Cylinder Repair Kit.....oovviinvnnnnsnss 11
Spring....... i erarersesa s 1 1
- 1« 1 1
Piston......... Chrereear s 1 1
Boot....iiviievrnnsnsersarrsancanes 1 1
NOTES: (A) - Order Shoe Set. Replace front and rear
shoes at the same time.
(B) - See Item 41 for Repair Kit.
(C) - Shown for reference only.
¢




31

5112-1(Y)

BN14068/BN1612 RUNNING GEAR 1ST PRINT PART NO. 326026B92 {ISSUE #1) 6/00 |




BN1408/BN1612 RUNNING GEAR 15T PRINT PART NO. 328026B92 (ISSUE #1} &/90

DECALS-PAINT-HIGHWAY SAFETY CHAIN

12 22

/ /

‘ 9 4 CAUTION 4\ ATTENTION
X " Gnoss Lono a7 Tancen
< adger 4
14 i} 21
et | / /

e, TOP|  Faur

DEBRATEZ FREINS

\

5106-1(J)

o~



——

1 TEM
NO.

1
12
13
14

21
22

N
32
31
32
31
32
33

33
34
35
36

41
42
43
44
45
46
47
48

PART
NO.

325061B1
30429681

31508982
325391B1
32488981
32488881

320588B1
32539281

32215
900280
322186
901120
32933
906059
32213
900646
32032
906058
31991981
320214B1

322580891
322582891
904879
32258181
32257981
32257881
32257781
903647

BN1408/8N16812 RUNNING GEAR 18T PRINT PART NOQ. 326026B92 (ISSUE #1) 6/90

DECALS

DESCRIPTION QUANT t TY

Str‘ipe [13/16 X 15]0--.-uioi-oau‘oc‘ocoot
Low [7"]!!.!!. oooooooooooo LR N X LR RURE B B

Top/Haut............. et tres e eaanens .
L0101 v o' o T e rraaas
Disengage Brakes............ Creeraear e
Engage Brakes.........ccou.. i .o

QUEBEC DECALS

Haut [Order 315089B2].....cvuivvrrnnnannen
Attention. . .cov ittt it inennone beae

PAINT

Case of Paint, Green................. cee
Enamel, Green [13 oz. Spray Can]....
Case of Paint, Yellow......civiivivinsens
Enamel, Yellow [13 oz. Spray Can]...
Case of Paint, Black..........covurvvnren
Enamel, Black [13 oz. Spray Can]....
Case of Paint, Green........cvevvenrrersn
Enamel, Green [U.5. Galion].........
Case of Paint, Black.....................
Enamel, Black [U.S5. Gallon].........
Never Seez [16 oz. Spray can}.......... ‘e
Never Seez [16 oz. Brush can]............

HIGHWAY SAFETY CHAIN

Chain, Highway Safety..........covvennnns
Chain [43 Links]....... feeraeieeaenn
HoOoK. it iivneinvernsaresenarnannannss

- X o o= o

Retainer, Spring.....cceeiineennncss
Pin [1/8 x 13/16 Springl............

—r

M b BN XN XX

B i R QS R e e Y







